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COPPERHEAD RF 8593-04 PARTS INDEX

INDEX 
NO.

PART NUMBER QTY DESCRIPTION

1 18265301 1 BODY-INLET 8593-01 MONITOR

2 18004301 1 FLANGED BASE 3.0-150# FLAT FACE

3 65073001 1 SCREW (CAM) DRIVE

4 28449301 1 ELBOW - DISCHARGE (C/B) FOR (COPPERHEAD RF) MONITOR

5 57316000 1 O RING AS-568-242 3.984 X.139 

6 57321000 3 O RING AS-568-014 .489 X.070 

7 57380000 2 O RING AS-568-008 .176 X.070 

8 61275000 2 SCREW 250-20X0.250 SOC SET SS 

9 65201000 3 SCREW 10-32X0.125 SOC SET (CUP) SS 

10 65219000 1 SCREW 250-28X0.187-LG SET SS 

11 81756001 1 GEAR MOTOR ASSEMBLY

12 63781000 2 SCREW 8-32X0.375 SOC CAP SS 

13 61047000 6 SCREW 250-20X1.000 SOC CAP SS 

14 65127000 2 SCREW 8-32X0.625 SOC CAP SS 

15 63789000 4 SCREW 10-24X0.625 SOC CAP SS 

16 64085000 2 SCREW 10-24X0.750 SOC CAP SS 

17 81696001 1 ELECTRIC MOTOR W/ENCODER (12VDC 38.3:1)

18 81757001 1 RECEIVER ASSEMBLY

19 23580000 2 CLAMP NYLON LOOP

20 23571000 3 CLAMP - NYLON LOOP (0.203-ID)

21 61076000 2 SCREW 8-32X0.375 BUT CAP SS 

22 65146000 2 SBHCSCREW 0.164-32x0.5-HX-C

23 65202000 2 SCREW-SET (SLOTTED) S/S 3/8-24 X 0.187-LG

24 44750000 1 LABEL - IDENTIFICATION COPPERHEAD EXT - SERIAL TAG

25 61215100 4 Screw 4x0.187 RD Head Drive SS

26 65672001 1 SHAFT - WORM (S/S)

27 31011000 2 Grease Fitting (3/16 DR-SS)

28 71516000 4 WASHER-THRUST (5/16)

29 17702000 2 BEARING THRUST 5/16"

30 15698000 2 BEARING THRUST 1/2"

31 17701000 1 BEARING THRUST 1/4"

32 51248000 2 PIN ROLL 79-028-125-0.625 

33 47652001 1 NUT OVERRIDE (3/4 HEX BR) 8494

34 71511000 4 Washer Thrust for 2940 1/2" SS

35 15027000 194 BALL (0.250 DIA) STAINLESS STEEL

36 20993001 1 MOTOR COUPLING - MALE SHAFT

37 11987301 1 GEAR CASE HOUSING

38 65669000 1 VERTICAL LIFT SHAFT W/ WORM GEAR

39 33692000 2 GEAR - MITER

40 81759001 2 6.5 HANDWHEEL SUB ASSEMBLY W/ FOLDING SPINNER

41 65378001 1 SHAFT-HANDWHEEL (UPPER)

42 65377001 1 SHAFT-HANDWHEEL (LOWER)

43 11988301 1 ADAPTER-SHAFT MOUNTING

44 18319000 1 BEARING SLEEVE FLANGE

45 57499000 1 O RING AS-568-014F .489 X.070 FLUOROCARBON 

46 33804000 1 GASKET - MOTOR SUB-ASS'Y

47 42002000 2 WOODRUFF #404 KEY FOR 8294

48 81705000 1 SENSOR ASSEMBLY - HALL EFFECT

49 71515000 2 THRUST WASHER 1/4" SS

50 51122000 2 PIN - PIVOT (LINK)

51 46050000 2 MAGNET (SENSOR)

52 52993000 1 PIN DOWELL .125-DIA X0.75-LG SS 


